Bill To: ' Ship To: & : Order Date:05/07/2010 CERTIF]

SIDERTUL S5A DE CV SIDERTUL ZA DR CV PO No:PLESA-TUTL
RECH SIDO3DALBKRO ] 402 GRAND CENTRAL BLVD Mill Order No;3733369
AVENIDA PRESIDEMTE MASARYK MILO DISTRIBUTION CENTER Load No:i308868 @ﬂﬁannau
MEXTCO CILTY DE LARLBO WK Manlfest No:2009019
11570 M 18045 Us ’
STZE GRADE LENGTH
SPECTPTCATTONS W 14 X 224 / W360 x 32.9 992/572-50 40 FT / 12.182 M
NSTM AG~0Ra, AY92-06a, ALT2-06
[IEAT W1 22542600 CHEMICAT, ANALYSLS
C Mn 7 5 54 Cu Nt Cr Mo Sn v Al joie) CE
.0 1.12 .p20 .024 .30 32 .08 L1400 L0270 011 003 004 019 .33
FRYSTIOL PO ST TS
Yinld Strepngth . Tenslle Strengeh Specimen Area BElongation
KSI MPa Ks1 MPa Sq In Sgq cm 1 Gage Tength
BoY 411.6 79.5 550.9% 0.342 2.21 22.5 BIn 200 mm
60.3 417.1 80.5 555.0 0.343 2.21 22.8 8In 200 mm
TENSILE kST RATIOS
YLD/TENS
.75

All mamifacturing processes of this product, including olectric are MELTING and conbinnous CAST
CMTH complics with EN 10204 3.1

"7 hereby tertify that the contonts of this report are corréct and accurste, All tests and ope
material manufacturer or its sub-contractoers, when applicable, are in compliance with the roepad
gpecifications and applicable purchaser deslgnated requirements.”
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